

Certificate of Compliance





Date (Created/Modified: MAR 27, 201	4					-
Item # 7628 City of Factory SHANTOU						U.S. To	Confirm # 32584 or of Record by Company Arrington Rd
							w, MO 64030 761-5900
Lab: Contact: Address: Phone #:	Third Party Testing Lab INTERTEK KAREN S. C. NG 2/F, GARMENT CENTRE, 576 CASTLE PEAK ROAD, KOWLOON, HK. 852 2173 8888	Lab: Contact: Address: Phone #: Test Date(s): FEB 28, 2012 Product safety standar		Test Report(s HKGH012832	50	Third Party Testing L.	<u>ab</u>
			F963 FLAMMABILIT US PHTHALATE T	CAL/MECHANICAL TEST Y TEST (FINISHED PROI EST (6 PHTHALATES) ENT (SURFACE/SUBSTR	·		

A copy of this report and all test results will be maintained by:

Name: Courtney Peterman

Address: 13201 Arrington Rd Grandview, MO 64030

Phone: (816) 761-5900 ext. 2420 Email: capeterman@ustoyco.com